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ADDITIONAL 
CARE

Algorithm 4: 	 Optimal feeding of the clinically stable baby  
	 weighing less than 2500 g

*	 Increase enteral feeds according to weight and day of life 
(mL/kg per day) to Day 7

*	 Weigh the baby daily and record

*	 Continue KMC and assess breastfeeding daily – If breastfeeding is not tolerated, begin enteral feeding with colostrum or expressed breast milk
*	 Feed via oro- or naso-gastric bolus feeds, then cup/spoon feeding when tolerated

*	 Increase enteral feeds according to weight and day of life (mL/kg per day) to Day 7
*	 Weigh the baby daily and record
*	 Only discontinue KMC if mother or baby are unstable, with danger signs
*	 Start vitamin D, calcium and phosphorus supplements when full feeds are tolerated
*	 Begin iron supplements at 2 weeks of age

*	 Maintain SSC and initiate continuous KMC
*	 Room the mother and baby together
*	 Encourage mother to watch for feeding cues and nudge the baby towards breast
*	 Provide breastfeeding counselling and support
*	 Assess breastfeeding at least once per day

Does the baby weigh < 1000 g?

NO	     (weighs between 1500 and 2499 g) NO     (weighs between 1000 and 1499 g)

YES

REFER to NICU
Provide intensive breastfeeding counselling

YES

then then

Does the baby weigh < 1500 g?



# 	 Breastmilk substitutes should only be used as a last resort after all efforts have been made to improve the mother’s own supply or to use donor milk. 
Breastmilk substitutes increase the risk of necrotizing enterocolitis, pneumonia, diarrhoea, meningitis and death.

*	 Attempt breastfeeding from 32 weeks onwards
*	 Resume direct exclusive breastfeeding when the baby can suck effectively
*	 Provide breastfeeding counselling and support, and alert on the dangers 

of formula
*	 At 6–8 weeks, start iron supplementation 
*	 Plan discharge when:

	 – the baby breastfeeds well and gains adequate weight  
		  for 3 consecutive days
	 – the baby has a temperature between 36.5 and 37.5 ˚C 
		  for 3 consecutive days
	 – the mother is confident she can care for her baby

*	 Assess, counsel and support correct positioning, attachment, frequency 
of breastfeeding and prevent use of bottles and formula

*	 Support and counselling on continuous KMC (at least 20 of 24 h a day)
*	 Give donor human milk only if mother’s own milk supply inadequate #

REFER

NO

NO

YES

YES

YES

YES

Is mother having difficulty  
with breastfeeding supply?

Is baby failing to gain 10 g/kg per day?

Incorrect temperature control Illness Insufficient feeds or 
incorrect feeding method
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Essential care for all

Decision points

Advanced care 

Conditions needing urgent care

then
YESNO


